Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
TSS 877.8 Ibs/day

Description
Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

SECONDARY CLARIFIER

Description Value Unit
Number of Clarifiers 2.0 Ea
Average Flow Per Clarifier 0.175 MGD
Peak Flow Per Clarifier 0.70 MGD
Clarifier Shape (Round, Octagonal, Square) Round
Design Weir Shape (Round, Segmented) Round

Design Number of Segments (Leave Blank If Designed Round)

SURFACE AREA DESIGN - TCEQ 217.154 (c)(1)

TCEQ Max Surface Loading (Qavs) TCEQ 317.4 (d)(5) 700 gal/day/ft?
TCEQ Max Surface Loading (Qex) TCEQ 217.154 (c)(1) 1,200 gal/day/ft
Design Diameter 34.0 ft
Surface Area Required at Peak Flow Per Clarifier 583.3 ft2
Surface Area Required for All Clarifiers at Peak Flow 1,166.7 ft?
Proposed Surface Area Per Clarifier 907.9 ft2
Total Proposed Surface Area for All Clarifiers 1,815.8 ft?
Actual Design Surface Loading at Design Flow (Qav) 192.7 gal/day/ft?
Actual Design Surface Loading at Peak Flow (Qpk) 771.0 gal/day/ft?

SIDE WATER DEPTH - TCEQ 217.152 (g)

Side Water Depth For Clarifier Surface Area Greater Than 300 sqft. 10 ft
Side Water Depth For Clarifier Surface Area Equal To Or Less Than 300 sqft. 8 ft
Controlling Minimum Depth Requirement 10.0 ft
Proposed Clarifier Side Water Depth (Not Total Depth) 10.0 ft
Design Floor Slope (1:X) 12.0

Design Cone Depth (Including 1:12, sloped bottom) 1.4 ft
Free Board (Minimum 1 feet) 1.0 ft
Total Depth of Clarifier 12.417 ft
Design Total Depth of Clarifier 12.5 ft

30of7



PHASE Il - 0.350 MGD

WASTEWATER CHARACTERISTICS

Description Value Unit

HYDRAULIC DETENTION TIME - TCEQ 217.154 (c)(1)

TCEQ Min Detention Time (Qave) 2.6 hours
TCEQ Min Detention Time (Qpk) 1.8 hours
Flow per Clarifier for Hydraulic Detention Time @ Design Flow (w/ Recycle) 0.18 MGD
Flow per Clarifier for Hydraulic Detention Time @ Peak Flow (w/ Recycle) 0.70 MGD
Required Treatment Volume At Design Flow for Each Clarifier 2,534.5 ft3
Required Treatment Volume At Peak Flow for Each Clarifier 7,018.7 ft?
Proposed Treatment Volume for Each Clarifier 9,079.2 ft3
Actual Hydraulic Detention Time at Design Flow 9.3 hours
Actual Hydraulic Detention Time at Peak Flow 2.3 hours

SOLIDS LOADING RATE - TCEQ 317.4 (d)(5)

Totals Solids to Clarifier 17,514.0 Ibs/day
Proposed Surface Area of Clarifier 907.9 ft2
Loading Rate of Solids to Clarifier 19.3 Ibs/day/ft?
TCEQ Maximum Loading Rate 50.0 lbs/day/ft?

EFFLUENT WEIR DESIGN - TCEQ, 217.152 (d)

Weir loading (For Plants with Design Flows 1.0 MGD or less) 20,000 gal/day/ft
Weir loading (For Plants with Design Flows Over 1.0 MGD) 30,000 gal/day/ft
Controlling Weir Loading Criteria 20,000.0 gal/day/ft
Total Length of Weir Required Per Clarifier @ Peak Flow 35.0 ft
Total Length of Weir Required For All Clarifiers @ Peak Flow 70.0 ft
Proposed Weir Distance from Wall 1.0 ft
Diameter of Effluent Weir 32.0 ft
Design Weir Length Per Clarifier 100.5 ft
Total Design Weir Length 201.1 ft
Actual Surface Area Loading @ Peak Flow 6,963.0 gal/day/ft?
Actual Surface Area Loading @ Average Flow 1,740.8 gal/day/ft?

TORQUE RATINGS OF DRIVES AND RAKES
Resistive Force of Secondary Sludge (W) 6.0 Ib/ft
Running Torque (Wr?) 1,734.0 ft-lbs

RETURN ACTIVATED SLUDGE FLOW RATES - TCEQ 217.152 (j)

Lower Limit Underflow Rate - TCEQ 217.152(j) 200 gpd/ft2
Minimum RAS Flow Rate (per clarifier) 126.1 gpm
Upper Limit Underflow Rate - TCEQ 217.152(j) 400 gpd/ft2
Maximum RAS Flow Rate (per clarifier) 252.2 gpm
Combined Upper Limit RAS Underflow Rate for Plant 504.4 gpm
STILLING WELL DESIGN

Maximum Stilling Well Velocity (@ Peak Flow) TCEQ 217.152 (a)(4) 0.15 ft/sec
Peak Flow For Individual Clarifier 0.70 MGD
Total Area Required 7.2 ft?
Diameter of Each Stilling Well 6.0 ft
Area of Each Stilling Well 28.3 ft?

4 of 7



PHASE Il - 0.350 MGD

TCEQ DESIGN CRITERIA (CHAPTER 317.5 (B))

Minimum Detention Time 15.0 days
Volume Requirement 20.0 ft3/Ib BODs/day
Aeration Requirement 30.0 scfm/1000 ft3
If Mechanical Aeration is Used 1.5 HP/1000 ft?
TCEQ DESIGN CRITERIA (CHAPTER 217, SUBCHAPTER J)
Minimum Temperature 15.0 deg C
Required Minimum Detention Time 60.0 days
Minimum Volatile Solids Loading Rate 100.0 Ib/1000 ft*/day
Maximum Volatile Solids Loading Rate 200.0 lb/1000 ft3/day
Aeration Requirement 20.0 SCFM/1000 ft3
NOTE: Aerobic digester has to be sized for average day flow
PHASE I 0.7 Ib VS/BOD removed
Destruction 0.3 Ib VS/BOD removed
Note: Typical minimum Solids Retention Time (SRT) maintained in WWTPs is 8 days. Secondary
Influent Solids 876 Ibs/day
Digested Solids Production 692 Ibs/day
Average Digested Solids Production 784 Ibs/day
Total Sludge Production, Ibs/day 784 Ibs/day
Assumed Average Dig. Conc., mg/| 15,000.0 mg/I
Total Sludge to Aerobic Digester 6,265.00 gal/d
Volume Required Based on Min. Detention Time @ 60 Days 50,254.01 ft3
Volume Required Based on Min. Detention Time @ 15 Days 12,563.50 ft3
CHECK IF CHAPTER 217 VOLATILE SOLIDS LOADING RATE REQUIREMENTS CAN BE MET
Volatile Suspended Solids Loading 613 Ibs/day
Volatile Solids Loading Rate for 60 Days Storage Volume 0.00073 Ib/1000 ft3
Volatile Solids Loading Rate ERROR!

sludge holding tank.

Note: It is not possible to meet both the min. required detention time and min. required VS solids loading rate requirements without
significant thickening before the sludge is stabilized in the digester. Hence, it is prudent to just meet the required min. detention time
alone. Also, if the sludge is to be disposed of in a landfill, sludge stabilization will not be required and a full detention time is not
necessary. When a full dettention time is not provided, the basin will not be a true aerobic digester; instead, it will be reconfigured as a

SLUDGE HOLDING TANK DESIGN

Number of Basins 8.0 Ea
Freeboard 1.5 ft
Side Water Depth 10.5 ft
Total Required Depth 12.0 ft
Actual Tank Depth 12.0 ft
Width 12.0 ft
Length 22.0 ft
Design Volume 22,176 ft3
DESIGN CHECK

Detention Time 26.48 days
Design Volume to Loading Ratio 25.32 ft3/Ib BODs/day

50f7



PHASE Il - 0.350 MGD

WASTEWATER CHARACTERISTICS

Design Flow Rate (Average Daily Flow) 0.35 MGD
Design Flow Rate (2-Hour Peak Flow) 1.40 MGD
Description Value Unit
TCEQ Min Detention Time (Qpk) (TCEQ217.281(b)(1) 20.0 min
TCEQ Required Minimum Volume 2,599.5 ft3
TCEQ Required Minimum Volume 19,444.4 gal

Chlorine Contact Basin Sizing (Excluding Chlorine Mixing Chamber)

Design Number of Trains 2.0

Design Side Water Depth at Peak Flow 9.5 ft

PHASE I 12.0 ft

Design Channel Width 2.0 ft

Design Channel Length (Assumes 40:1 L:W ratio per TCEQ 217.281(a)(2)) 80.0 ft

Number of Partition 8.0 ea
DESIGN LENGTH OF BASIN 18.0 ft

PROPOSED VOLUME 3,040.0 ft®
ACTUAL CCB VOLUME 4,104.0 ft3
Actual Detention Time at Peak Flow 31.6 min
ACTUAL CHANNEL LENGTH 108.0 ft

6 of 7



PHASE Il - 0.350 MGD

SODIUM HYPOCHLORITE DOSAGE CALCULATIONS
WASTEWATER CHARACTERISTICS

Design Flow Rate (Average Daily Flow) 0.35 MGD

Design Flow Rate (2-Hour Peak Flow) 1.40 MGD
SODIUM HYPOCHLORITE DOSAGE

Chlorine Dosage Rate (Table K.1, TCEQ 217.272 (B)) 12.5 mg/|

Concentration of NaOCl 12.5%

Specific Gravity of NaOCI 1.17

Calculated Chlorine Dosage Rate @ Design Flow Eq. K.1 TCEQ 217.272 (a) 36.5 Ibs/day

Calculated Chlorine Dosage Rate @ Peak Flow Eq. K.1 TCEQ 217.272 (a) 146.0 Ibs/day

NaOCl Required @ Design Flow 291.9 Ibs/day

NaOCI Required @ Peak Flow 1,167.6 Ibs/day

Volume of NaOCl requied @ Design Flow 29.9 gpd

Volume of NaOCI requied @ Peak Flow 119.7 gpd

Note: TCEQ 217.280(d)(1)(A) and (B). For NaOCI conc >10%, 15 days of storage based on avg. daily consumption. For NaOCl conc

<10%, 30 days of storage based on avg daily consumption

Storage Volume of NaOCI (15 Days)

448.7

gal

Number of Storage Tanks

1

Ea

SODIUM HYPOCHLORITE PUMP DESIGN
Metering Pump Design Flow (Eq. K.4)

0.1

gph

Minimum Number of Chemical Pumps

2.0

7of 7



PHASE Il - 0.600 MGD

PROJECT NAME: Alvin 350 WWTP Ph Il DATE: 4/16/2025
CLIENT: South Central Wastewater BY: AA
PROJECT NUMBER: 40003-018 QC: ENW

WASTEWATER AND PLANT CHARACTERIZATION

PHASE Il
Flow Rates
Annual Average 0.60 MGD 417 GPM 0.93 CFS
Peak Month Factor 1.5 0.90 MGD 625 GPM 1.40 CFS
Peak 2-Hour Factor 4 2.40 MGD 1,667 GPM 3.72 CFS
Min. Month Factor 0.5 0.30 MGD 208 GPM 0.47 CFS
. 2-Hour Peak Min.
Raw Wastewater Concentrations Avg. Peak Month Month
BOD (total) 300 100 250 200 mg/L Assumed
BOD (soluble) 180 mg/L
TSS 300 mg/L
VSS 240 mg/L
TKN 50 mg/L
NH3-N 40 mg/L
TP mg/L
Effluent Requirements
BOD 10 mg/L
TSS 15 mg/L
NH3-N 2 mg/L
TP mg/L
DO mg/L
Select Treatment Processes from the List
Preliminary Treatment Coarse Screening
Primary Treatment None
Biological Treatment Conventional Activated Sludge w/ Nitrification, @ Min.
Solids Treatment Aerobic Digestion + Dewatering

1o0f 7



PHASE Il - 0.600 MGD

ACTIVATED SLUDGE DESIGN
WASTEWATER CHARACTERISTICS

INFLUENT MASS LOADING

BODS5 (AVG) 1,501.2 Ibs/day
BODS5 (2-HR PEAK) 2,001.6 Ibs/day
BODS5 (PEAK MONTH) 1,876.5 Ibs/day
BODS (MIN MONTH) 500.4 Ibs/day
TSS 1,501.2 Ibs/day
NHs 200.2 Ibs/day
TKN 250.2 Ibs/day
EFFLUENT COMPOSITION (ASSUMED FOR CONSERVATIVE DESIGN)

BODS5S 10.0 mg/L
TSS 15.0 mg/L
NH3 3.0 mg/L
TKN 0.0 mg/L

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

AERATION BASIN

Description Value Unit
AERATION BASIN CALCULATIONS - TCEQ TRADITIONAL DESIGN - TCEQ 217, SUBCHAPTER F
Aeration Basin Maximum Organic Loading 35.0 Ibs/day/1000 ft3
Minimum Number of Basins (For Flow < 0.4 MGD) 2.0 EA
BOD Removal Credit for Preliminary and Primary Treatment (Optional) 0%
Total Peak BOD Loading (Based on Design Flow) 1,501 Ibs/day
Total Aeration Basin Volume Required 42,891 ft
AERATION BASIN SIZING
Proposed Number of Basins 12.0
Side Water Depth of Basins 10.3 ft
Freeboard 1.5 ft
Total Depth of Basin 12.0 ft
Diffuser Submergence 9.8 ft
Required Volume of Each Aeration Basin 3,574 ft3
Surface Area of Each Basin 346 ft?
Width to Length Ratio (1:X) 2.5
Required Width of Each Basin 12.0 ft
Required Length of Each Basin 30 ft
Proposed Volume of Each Aeration Basin 3,641 ft
Proposed Total Aeration Basin Volume 43,696 ft

20of7



PHASE Il - 0.600 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
Influent BODs 300.0 mg/L
Influent TSS 300.0 mg/L
Influent NH3 40.0 mg/L
Daily Flow (Qave) 600,000.0 gpd
Daily Flow (Qave) 416.7 gpm
Daily Flow (Qave) 0.930 cfs
2-hr Peak Flow (Qpk) 2,400,000 gpd
2-hr Peak Flow (Qpk) 1,666.7 gpm
2-hr Peak Flow (Qpk) 3.720 cfs
NH3 200.6 Ibs/day
BODs 1,504.8 Ibs/day
TSS 1,504.8 Ibs/day

Description
Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

SECONDARY CLARIFIER

Description Value Unit
Number of Clarifiers 3.0 Ea
Average Flow Per Clarifier 0.20 MGD
Peak Flow Per Clarifier 0.80 MGD
Clarifier Shape (Round, Octagonal, Square) Round
Design Weir Shape (Round, Segmented) Round

Design Number of Segments (Leave Blank If Designed Round)

SURFACE AREA DESIGN - TCEQ 217.154 (c)(1)

TCEQ Max Surface Loading (Qave) TCEQ 317.4 (d)(5) 700 gal/day/ft?
TCEQ Max Surface Loading (Qpk) TCEQ 217.154 (c)(1) 1,200 gal/day/ft?
Design Diameter 34.0 ft
Surface Area Required at Peak Flow Per Clarifier 666.7 ft2
Surface Area Required for All Clarifiers at Peak Flow 2,000.0 ft2
Proposed Surface Area Per Clarifier 907.9 ft2
Total Proposed Surface Area for All Clarifiers 2,723.8 ft2
Actual Design Surface Loading at Design Flow (Qav) 220.3 gal/day/ft?
Actual Design Surface Loading at Peak Flow (Qek) 881.1 gal/day/ft?

SIDE WATER DEPTH - TCEQ 217.152 (g)

Side Water Depth For Clarifier Surface Area Greater Than 300 sqft. 10 ft
Side Water Depth For Clarifier Surface Area Equal To Or Less Than 300 sqft. 8 ft
Controlling Minimum Depth Requirement 10.0 ft
Proposed Clarifier Side Water Depth (Not Total Depth) 10.0 ft
Design Floor Slope (1:X) 12.0

Design Cone Depth (Including 1:12, sloped bottom) 1.4 ft
Free Board (Minimum 1 feet) 1.0 ft
Total Depth of Clarifier 12.417 ft
Design Total Depth of Clarifier 12,5 ft

30of7



PHASE Il - 0.600 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
HYDRAULIC DETENTION TIME - TCEQ 217.154 (c)(1)
TCEQ Min Detention Time (Qave) 2.6 hours
TCEQ Min Detention Time (Qek) 1.8 hours
Flow per Clarifier for Hydraulic Detention Time @ Design Flow (w/ Recycle) 0.20 MGD
Flow per Clarifier for Hydraulic Detention Time @ Peak Flow (w/ Recycle) 0.80 MGD
Required Treatment Volume At Design Flow for Each Clarifier 2,896.6 ft3
Required Treatment Volume At Peak Flow for Each Clarifier 8,021.4 ft3
Proposed Treatment Volume for Each Clarifier 9,079.2 ft3
Actual Hydraulic Detention Time at Design Flow 8.1 hours
Actual Hydraulic Detention Time at Peak Flow 2.0 hours
SOLIDS LOADING RATE - TCEQ 317.4 (d)(5)
Totals Solids to Clarifier 20,016.0 Ibs/day
Proposed Surface Area of Clarifier 907.9 ft2
Loading Rate of Solids to Clarifier 22.0 Ibs/day/ft?
TCEQ Maximum Loading Rate 50.0 Ibs/day/ft?
EFFLUENT WEIR DESIGN - TCEQ 217.152 (d)
Weir loading (For Plants with Design Flows 1.0 MGD or less) 20,000 gal/day/ft
Weir loading (For Plants with Design Flows Over 1.0 MGD) 30,000 gal/day/ft
Controlling Weir Loading Criteria 20,000.0 gal/day/ft
Total Length of Weir Required Per Clarifier @ Peak Flow 40.0 ft
Total Length of Weir Required For All Clarifiers @ Peak Flow 120.0 ft
Proposed Weir Distance from Wall 1.0 ft
Diameter of Effluent Weir 32.0 ft
Design Weir Length Per Clarifier 100.5 ft
Total Design Weir Length 301.6 ft
Actual Surface Area Loading @ Peak Flow 7,957.7 gal/day/ft?
Actual Surface Area Loading @ Average Flow 1,989.4 gal/day/ft?
TORQUE RATINGS OF DRIVES AND RAKES
Resistive Force of Secondary Sludge (W) 6.0 Ib/ft
Running Torque (Wr?) 1,734.0 ft-lbs
RETURN ACTIVATED SLUDGE FLOW RATES - TCEQ 217.152 (j)
Lower Limit Underflow Rate - TCEQ 217.152(j) 200 gpd/ft?
Minimum RAS Flow Rate (per clarifier) 126.1 gpm
Upper Limit Underflow Rate - TCEQ 217.152(j) 400 gpd/ft?
Maximum RAS Flow Rate (per clarifier) 252.2 gpm
Combined Upper Limit RAS Underflow Rate for Plant 756.6 gpm
STILLING WELL DESIGN
Maximum Stilling Well Velocity (@ Peak Flow) TCEQ 217.152 (a)(4) 0.15 ft/sec
Peak Flow For Individual Clarifier 0.80 MGD
Total Area Required 8.3 ft?
Diameter of Each Stilling Well 6.0 ft
Area of Each Stilling Well 28.3 ft?

4 of 7



PHASE Il - 0.600 MGD

AEROBIC DIGESTER
TCEQ DESIGN CRITERIA (CHAPTER 317.5 (B))

Minimum Detention Time 15.0 days
Volume Requirement 20.0 ft3/Ib BODs/day
Aeration Requirement 30.0 scfm/1000 ft3
If Mechanical Aeration is Used 1.5 HP/1000 ft?
TCEQ DESIGN CRITERIA (CHAPTER 217, SUBCHAPTER J)
Minimum Temperature 15.0 deg C
Required Minimum Detention Time 60.0 days
Minimum Volatile Solids Loading Rate 100.0 Ib/1000 ft*/day
Maximum Volatile Solids Loading Rate 200.0 lb/1000 ft3/day
Aeration Requirement 20.0 SCFM/1000 ft3
NOTE: Aerobic digester has to be sized for average day flow
Biodegradable Volatile Solids in WAS 0.7 Ib VS/BOD removed
Destruction 0.3 Ib VS/BOD removed
Note: Typical minimum Solids Retention Time (SRT) maintained in WWTPs is 8 days. Secondary
Influent Solids 1,501 Ibs/day
Digested Solids Production 1,186 Ibs/day
Average Digested Solids Production 1,344 Ibs/day
Total Sludge Production, Ibs/day 1,344 Ibs/day
Assumed Average Dig. Conc., mg/| 15,000.0 mg/I
Total Sludge to Aerobic Digester 10,740.00 gal/d
Volume Required Based on Min. Detention Time @ 60 Days 86,149.73 ft3
Volume Required Based on Min. Detention Time @ 15 Days 21,537.43 ft3
CHECK IF CHAPTER 217 VOLATILE SOLIDS LOADING RATE REQUIREMENTS CAN BE MET
Volatile Suspended Solids Loading 1,051 Ibs/day
Volatile Solids Loading Rate for 60 Days Storage Volume 0.00073 Ib/1000 ft3
Volatile Solids Loading Rate ERROR!

Note: It is not possible to meet both the min. required detention time and min. required VS solids loading rate requirements without
significant thickening before the sludge is stabilized in the digester. Hence, it is prudent to just meet the required min. detention time
alone. Also, if the sludge is to be disposed of in a landfill, sludge stabilization will not be required and a full detention time is not
necessary. When a full dettention time is not provided, the basin will not be a true aerobic digester; instead, it will be reconfigured as a